
 

 

Retrofitting of the Existing Wastewater Treatment Plant for 

Nutrients Removal in Cusco – Peru 

 

 

A Capstone Project 

Submitted in Partial Fulfilment of the Requirements 

for the Degree of 

Master of Engineering 

in 

Civil Engineering 

By 

Luis Gerardo Becerra Infantas 

SID: 470125928 

 

 

Supervisors: Dr Federico Maggi and Dr Fiona Tang 

 

 

Faculty of Engineering and Information Technology 

School of Civil Engineering 

University of Sydney, NSW 2006 

Australia 

May 2019  



II 
 

 

Disclaimers 

Student Disclaimer 

The work comprising this thesis is substantially my own, and to the extent that any part of 

this work is not my own I have indicated that it is not my own by acknowledging the source 
[...]
that purpose, the following successful cases are taken into account such as the retrofitting of 

Selfs Point’s WWTP to BNR in Tasmania (Morgan, 1998, Morgan et al., 1999); contemporary 

pilot (lab scale) and full-scale research of the state-of-the-art technologies and processes for 

treatment of municipal sewage (Hu et al., 2012); and the simulation of a WWTP in Spain to 

upgrade TF structures to BNR (Diez-Montero et al., 2019). The next topic is related to BNR 

in WWTP with Trickling Filters. 

2.4.2. External Nitrification Biological Nutrient Removal Activated Sludge 

The External Nitrification (EN) Biological Nutrient Removal Activated Sludge (ENBNRAS) 

system is comparable to the Biological Anoxic Phosphorus Removal (DEPHANOX) process 

when EN is required. Although, the ENBNRAS include a pre-anoxic tank between the 

secondary clarifier and the aerobic reactor (shown in Figure 2.8). 

In the ENBNRAS the sewage flow goes to the Primary Settler which has a recycle stream to 

do the fermentation of the primary sludge. The next process (pre-anoxic and anaerobic 

reactors) is for Biological Phosphorus Removal (BPR) first phase (PAOs stored phosphate). 

This stream passes through an internal settler that bypasses the EN and redirects the sludge to 

an anoxic zone; besides, the liquid goes to the EN for nitrification and its effluent is mixed 

with the sludge of the internal settler. This liquor then goes to the anoxic zone for 

denitrification. The last process occurs in an aerobic tank that strips the nitrogen gas, treats 

the residual COD and finalising the BPR (Hu et al., 2012). This process based on TF for EN 

has nested recycled stream that accomplishes the requirements of treating Nitrogen and 

Phosphorus biologically. 



16 

  
FIGURE 2.8 TOP: ENBNRAS PROCESS CONFIGURATION. TAKEN FROM: (HU ET AL., 2012); BOTTOM: 

ENBNRAS MODEL (BIOWIN). 
 

2.4.3. Anaerobic-Anoxic Reactor TFs and Clarifiers within a WWTP 

This configuration of WWTP works with the existing PS and retrofit it to obtain an anaerobic-

anoxic reactor, as shown in Figure 2.9. The modification of the PS into the new reactor is 

called AnoxAn process and is illustrated in Figure 2.10 (Diez-Montero et al., 2019). These 

processes held the BNR without building major structures, do not need the input of chemicals 

nor external carbon source, and preserve the TFs without modification. 

The upgraded reactor must run to offer a certain condition for denitrification and phosphate 

release. A central anaerobic section and an external anoxic compartment are contained in the 

new structure (Figure 2.10). Whilst, the TFs removes the residual organic matter (aerobic 

stage); also, phosphate uptake and nitrification process. The primary TF structures' functions 

are to remove organic matter and phosphate uptake; while, the process of the secondary TF is 

nitrification (Diez-Montero et al., 2019). 

Influent Anaerobic

Final Clarifier Effluent

Waste activated sludge (WAS)

Pre-anoxic AerobicMain anoxic
Primary Settler

Fermentation of PS

Internal Clarifier Nitrifying TF



17 

 

FIGURE 2.9 TOP: SCHEME OF THE EXISTING WWTP; BOTTOM: MODIFIED SCHEME OF THE WWTP (DIEZ-
MONTERO ET AL., 2019) 

 

 

FIGURE 2.10 ANOXAN PROCESS IN THE MODIFIED PS (DIEZ-MONTERO ET AL., 2019) 
 

The process begins when the wastewater flow (influent) goes to the anaerobic zone (inside the 

modified PS), and converged with the recycled sludge of the anoxic compartment. The 

produced stream (mixed liquor) goes through windows in the anaerobic zone's wall (upper 

part) to the anoxic zone. The anoxic compartment receives two streams; one from the 

secondary TF (nitrate-rich flow), and other from the (IS) intermediate settler’s recycled 

activated sludge. The outlet stream passes through lamellas (work as a clarification zone and 

also retain the biomass) to finally be collected by submerged tubes. This modified structure 

gives two alternate environments to bacteria; promoting the denitrifying PAO. Likewise, a 

percentage between 0 to 50 % of the anoxic zone's activated sludge might go to the primary 

TF to give the aerobic environment to the PAO (enhancing the phosphorus removal process). 

This aerobic zone could be taken into account inside the anoxic zone to achieved an EBPR; 

the literature suggests 9.8 % to 78.2 % of the anoxic zone volume (Diez-Montero et al., 2019). 

  



18 

CHAPTER 3 

3. METHODOLOGY 

3.1. Case Study 

Nitrogen and Phosphorus (nutrients) are polluting the downstream streams and catchments 

nearby Cusco’s WWTP. 

The methodology to address the problem of nutrients in wastewater was the simulation of the 

WWTP in different scenarios. These models were developed in the BioWin 5.3 software. 

There is another issue related to the processing capacity, as explained in section 1.1. in Table 

1.1 the design values of the flow rate of the WWTP, until 2022, were 446 L/s (38 534 m3/d 

average discharge) and 802 L/s (69 293 m3/d peak flow). The average influent now is 489 L/s 

(42 202 m3/d) putting the process to its limits. The growth of the population in Cusco is leading 

to press forward a new stage of the WWTP. 

The following sections show the process that was followed to obtain the different studied 

scenarios. 

3.2. Data collection and processing 

The first step of the investigation was the gathering of the characteristics of the WWTP of 

Cusco. Parallel with the collection of the mentioned data, Chapter 2 (Literature review) was 

developed, where the regulations for the discharges of wastewater into rivers are set out, as well 

as the environmental problems that this practice entails. 

For the modelling purpose, the dimensions and the operation scheme of the structures are 

needed. The public company SEDACUSCO provided these through its engineering, operation 

and maintenance office of the WWTP. These are detailed below. 

 Pre-treatment: This stage has an inlet channel, screening structure, and four parallel grit 

chambers with aerators, 

 Primary treatment stage (PT): This one has two Primary Settlers (PS): 

a. PS1: This one was retrofitted in 2014 of the very first wastewater treatment plant that 

was built in 1985. The diameter is 42 m and 3 m for height (Figure 3.1). 

b. PS2: The structure was built in 2014. The diameter is 26 m and 4.2 m for height 

(Figure 3.2). 



19 

 
FIGURE 3.1 PRIMARY SETTLER 1. D=42 M, H=3.0 M (UNSCALED) 

 
FIGURE 3.2 PRIMARY SETTLER 2. D=26 M, H=4.2 M (UNSCALED) 

 Secondary or biological treatment stage (BT): Here is where the wastewater is treated (a 

vital part of the process). The structures within this stage are three Primary Trickling Filters 

(PTF), two Secondary Trickling Filters (STF), and two Secondary Clarifiers (SC). 

a. PTF: These three constructions are similar in shape with a Diameter of 30 m and 3.65 

m of height (Figure 3.3). 

 
FIGURE 3.3 PRIMARY TRICKLING FILTER 1, 2 AND 3. D = 30 M, H = 3.65 M (UNSCALED)  

b. STF: Two structures with the same dimensions. The diameter of 22 m and a height of 

6.1 m (Figure 3.4). 

c. SC: Two units with the same geometry. The diameter of 35 m and a height of 4.8 m 

(Figure 3.5). 

 Tertiary treatment and disinfection (disposal of treated water to the mainstream): It has a 

chlorine chamber, a mixing structure, and a Parshall channel that discharge to an apron 

(concrete and riprap - protection structure). 



20 

 
FIGURE 3.4 SECONDARY TRICKLING FILTER 1 AND 2. D = 22 M, H = 6.1 M (UNSCALED) 

 
FIGURE 3.5 SECONDARY CLARIFIER 1 AND 2. D = 35 M, H = 4.8 M (UNSCALED) 

The characteristics of the structures that are required for modelling the WWTP are synthesised 

in Table 3.1. Technical structure drawings are shown in Appendix III. 

TABLE 3.1 
CHARACTERISTIC OF THE WWTP STRUCTURES 

Stage Structure Diameter [m] Height [m] Surface Area [m2] Volume [m3] 

PT PS 1 42 3.0 1385.4 4156.3 

PT PS 2 26 4.2 530.9 2229.9 

BT PTF 1, 2, 3 30 3.66 706.9 2580.0 

BT STF 1, 2 22 6.1 380.1 2318.8 

BT SC 1, 2, 35 4.8 962.1 4618.14 

The next step was to obtain the operational data of the WWTP. For that purpose, the 

governmental company in charge of the operation and maintenance processes provided the 

information and gave full permission to a third party (laboratory) to get samples of the 

wastewater. The raw data and its statistics are shown in Appendix IV. The consolidated 

operational values of BOD5, TN, TP, TSS and flow rate are shown in Table 3.2. This process 

is within the rule (BOD5:N:P = 100:5:1) for a proper biological aerobic treatment showed in 

section 2.1. The WWTP has the ratio of 100:11.4:1.6 for influent BOD5:N:P; 63:1 for BOD5:P; 

of 0.071 TKN/TCOD, and 0.009 for TP/TCOD. 



21 

TABLE 3.2 
EXISTING WWTP PARAMETERS (AVERAGE ANNUAL) 

Parameters unit Influent Effluent 

Flow rate  m3/d 42 202 41 607 

BOD5  mg/L 371.1 25.6 

COD mg/L 756.4 80.1 

pH   7.6 7.3 

TSS  mg/L 416.7 30.4 

Temperature °C 19.3 19.6 

TKN mg/L 42.4* 33.6* 

TP mg/L 5.9** -** 

* TN was not measured by SedaCusco. ** Unique value obtained 

for P in the influent, P was not measured by SedaCusco. 

 

3.3. Process description 

The raw data was received with different units. The shown data (Table 3.2) was normalised in 

order to ensure consistency. The software works with the SI units. 

The physical facilities arrangement of the existing WWTP gave the designers limitations to 

propose a different kind of secondary treatment. From the beginning of the operation in 1985, 

the biological stage was defined to work with TF (in that case with rock media type – Figure 

3.6). The upgraded WWTP finished in 2014 also took into account two stages of TF within its 

biological treatment; retrofitting some structures and leaving behind others such as the old TF 

that worked with rock media and a secondary clarifier. The wastewater treatment scheme of the 

existing WWTP is shown in Figure 3.7. 

 
FIGURE 3.6 OLD TRICKLING FILTER (ROCK MEDIA). THE PHOTO WAS TAKEN ON 2012 

 



22 

For those reasons, the constraint of this case study is the space within its layout design (shown 

in Appendix III Layout WWTP). 

 
FIGURE 3.7 EXISTING WWTP SCHEME 

Knowing the space constraints to biological treat the wastewater of the study case and analysing 

the possible solutions discussed in section 2.4. The one that fit the aim of nutrient removal 

without building new tanks or reactors is the AnoxAn process (discussed in section 2.4.3). 

Furthermore, this process does not involve chemicals addition or external carbon source. 

On the other hand, the existing WWTP (Figure 3.8 Top) does not have an intermediate clarifier 

that is needed in the AnoxAn process. The solution is to use the old secondary clarifier (OSC) 

that is located near the primary TF (Figure 3.8 bottom - details in Appendix III) to solve that 

issue. Some minor work is needed to connect the OSC to the new system. 

 
FIGURE 3.8 TOP: VIEW OF THE TFS AND SCS OF WWTP: BOTTOM: VIEW OF OSC (PHOTOS 2016) 

 



23 

The AnoxAn process needs the anaerobic-anoxic modified primary settler (MPS) to provide 

the bacteria with the conditions to realise phosphate and to hold the process of denitrification 

(consuming organic matter). Whilst, the primary and secondary TFs are going to work as 

aerobic reactors and the biomass hold there will consume the remaining substrate (PTFs), 

phosphate uptake and nitrification (STFs). 

The influent goes first to the anaerobic zone in the MPS, where it will form a mixed liquor with 

the activated sludge that is recycled from the anoxic zone. This liquor will flow to the anoxic 

zone through windows located at the top of the interior wall. Two other streams would be mixed 

in the anoxic zone, the first one is the nitrate-rich flow from the secondary TF and the other is 

from the retrofitted OSC. The effluent passes through lamellas to avoid the loss of biomass 

from the MPS. 

3.4. Modelling & Simulation 

Three models, two for the existing biological treatment of the WWTP and one model for BNR, 

were simulated in BioWin Process Simulator v5.3 (EnviroSim Associates Ltd., Ontario, 

Canada). The models' option used in all biological unit processes is BioWin integrated ASDM 

(General Activated Sludge/Anaerobic Digestion). The BioWim ASDM has over eighty process 

expressions and approximately fifty state variables. The biological process simulations use 

these expressions to define what is usually taking place in the WWTP. Further information 

related to these processes should be found in BioWin user manual (BioWin). 

The first two models had the same input data for the influent (Table 3.2), PSs (Ideal primary 

settling tank in BioWin), PTFs, STFs and SCs (Ideal clarifier) and the geometric parameters 

were taken from Table 3.1 and Table 3.3. The value 62.03 % TSS removal for the PS was taken 

from the raw data of the WWTP (Appendix IV). R. Diez-Montero et al. suggested to adjust 

some parameters to avoid over-optimistic result, these values are shown in Figure 3.9 (Diez-

Montero et al., 2019). Additional values of the influent were assumed from BioWin default 

parameters. 

 
FIGURE 3.9 MODEL PARAMETERS ADJUSTMENT (DIEZ-MONTERO ET AL., 2019) 

 



24 

3.4.1.  First model 

This model of the WWTP was developed with the same number of structures (parallel flows). 

It is common to design constructions that would work in parallel; the reason for this is to have 

a backup line of the process in case of maintenance, upgrading or retrofitting of structures. 

Illustrated in Figure 3.10. 

 
FIGURE 3.10 FIRST MODEL OF WWTP (PARALLEL FLOWS) 

 

3.4.2. Second model (Consolidated) 

The second model of the WWTP is a consolidated one. This scenario was built integrating 

paralleling structures, the analysis for the PSs, TFs and SCs was made to increase the 

performance of the software. Reducing the number of elements in the matrices; the software 

solved them in less time without compromising the results.  

In this model, the surface area of the parallel constructions is added to obtain a consolidated 

value, and take the average height of the structures. Table 3.3 summarises the obtained data 

(Table 3.1). This consolidated model is illustrated in Figure 3.11. 

TABLE 3.3 
CONSOLIDATED DATA FROM PARALLEL STRUCTURES 

Structure 
Average 

height [m] 

Consolidated 

surface area [m2] 

PS 3.6 1 916.3 

PTF 3.66 2 120.6 

STF 6.10 760.2 

SC 4.80 1 924.2 

Influent

Primary Settler 1

Primary Trickling filter 1

Sec Trickling filter 1
Secondary Clarifier 1

Sludge

Effluent

Primary Settler 2

Primary Trickling filter 2

Primary Trickling filter 3
Sec Trickling filter 2

Secondary Clarifier 2

Sludge



25 

 
FIGURE 3.11 CONSOLIDATED MODEL OF THE WWTP 

 

The values obtained from the two different models were similar as shown in Figure 3.12, further 

details are illustrated in CHAPTER 4 and Appendix V. The second model (consolidated one) 

has been validated with the results shown in the figure below. This model will be used from 

now on. 

 
FIGURE 3.12 SIMILAR EFFLUENT DATA OBTAINED FROM THE SIMULATION OF THE TWO MODELS 

(APPENDIX V) 

The consolidated model was created by simplifying the first model into one that works as a 

serial process (Water_Environment_Federation, 2014). This model was created anticipating 

that recycle streams of BNR for the retrofitted model are more complex to solve due to nested 

flows. 

Before modelling the retrofitted WWTP (third model), the consolidated model was tested to 

obtain its performance in twenty-five different scenarios. The first one was the base scenario 

(BS) and the flow rate (-10% to 61%), BOD5 (-10% to 20%), P (-20% to 20%) and N (-20% to 

20%) had six scenarios each. These setups showed a robust model. The processed data is 

shown in CHAPTER 4. 

   

Influent Primary Settler 
Primary Trickling filter

SecondaryTrickling filter

Secondary clarifier

Sludge

Effluent



26 

3.4.3. Third model (AnoxAn) 

The third model of the WWTP was developed using the AnoxAn process and represented the 